
Ky PSC Case No. 2020-290
App. Exh. 8-A

COMMONWEALTH OF KENTUCKY 
BEFORE THE PUBLIC SERVICE COMMISSION 

In the Matter of 

Electronic Application of Bluegrass 
Water Utility Operating Company, LLC 
for an Adjustment of Rates and Approval 
of Construction 

) 

) 

) 

) 

Case No. 2020-00290 

Direct Testimony of Josiah Cox 

STATE OF MISSOURI 

COUNTY OF ST. LOUIS 

I, Josiah Cox, being duly sworn, state that the attached is my Direct Testimony in the 

above styled matter, that I would respond in the same manner to the questions if so asked upon 

taking the stand, and that my testimony is true and correct to the best of my knowledge, 

information, and belief formed after reasonable inquiry.~ 
[...]
develop leaks which must be repaired.   18 



42 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 42 of 56 

 

 

Q. TURNING FINALLY TO DISTRICT 4, PLEASE DESCRIBE THE FACILITIES 1 

AND THEIR CONDITION. 2 

A. Center Ridge District 4 is a water system with a single well, with chlorination and a tank 3 

house with a hydropneumatic tank. Current hydropneumatic storage requires evaluation for 4 

repair or replacement.  The existing well house is in poor condition, with some rotting on 5 

panels near the ground and improperly installed foam board insulation with gaps that 6 

invalidate the insulation value. There are areas with exposed wiring in the well house and 7 

at the well head. Chlorine disinfection is in the same room as the rest of the equipment, 8 

which can cause damage to well and storage equipment over time, and chlorine equipment 9 

is reaching the end of its useful life as well. The current access road to the facility is a dirt 10 

road that has many areas with severe erosion and there is currently no fencing around the 11 

water facilities. 12 

Q. WHAT IMPROVEMENTS AND UPGRADES DOES BLUEGRASS PLAN TO 13 

MAKE AT DISTRICT 4? 14 

A. A list of the improvements and upgrades planned for District 4, and our estimate of the costs 15 

of those improvements, is as follows: 16 

   17 

CONSTRUCTION ITEM ESTIMATED 
COST 

New chlorine pump, containment unit, scale, analyzer $30,000  
New chlorine room constructed on slab outside of 
building 

$15,000  

New Fencing around Well House $4,800  
Gravel for all weather road $15,000  
Remove and install new heater in building $2,500  
Repaint existing hydropneumatic tanks $10,000  
Building repairs (inside and outside) $15,000  



43 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 43 of 56 

 

 

Well Inspection $1,250  
Replace well pump and wiring $20,000  
New magnetic flow meter for well $4,500  
Mission monitoring $8,000  
New generator $20,000  
Electrical upgrades in well house $15,000  
SUBTOTAL $161,050  
Construction Design and Investigative Services $65,105  
TOTAL $226,155  

 1 

Q. PLEASE EXPLAIN WHY BLUEGRASS BELIEVES THE UPGRADES AND 2 

IMPROVEMENTS YOU LIST ARE NECESSARY AT DISTRICT 4. 3 

A. To bring District 4 into compliance and ensure reliable service to customers, the 4 

improvements I listed are necessary. The well must be inspected and reworked because of 5 

its age. The well pump and wiring must be replaced to ensure reliable supply and to 6 

eliminate exposed wiring at the well head. A new chlorine room must be constructed 7 

separate from storage equipment to ensure the longevity of water storage equipment  8 

Chlorine equipment must be replaced including the dosage pump, chemical containment 9 

and a chemical scale to ensure proper disinfection, prevent over or under dosing of 10 

chemicals, and allow for remote monitoring of the chemical supply. All these measures 11 

will help ensure safe and reliable disinfection while replacing equipment that has reached 12 

the end of its useful life. The existing hydropneumatic tank does not offer adequate storage 13 

for the population this system serves, therefore that tank must be replaced with a new 14 

8,000-gallon tank to ensure adequate water supply. Insulation must be replaced and 15 

properly installed to help prevent freezing in the well house, and the existing heater, which 16 

has reached the end of its useful life, must be replaced. To ensure all-weather maintenance 17 



44 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 44 of 56 

 

 

access to the facility is available, a new access road must be installed. Fencing and signage 1 

also must be installed to prevent the public from accessing the well site and potentially 2 

tampering with any water supply equipment. The existing distribution system appears to 3 

have many issues related to age, improper materials and construction.  Consequently, as 4 

repairs are made to the supply system and pressure increases, many leaks are likely to occur 5 

that will require ongoing repairs to the system.  Wells and storage tanks must be outfitted 6 

with appropriate meters to report live data through a mission remote monitoring system. 7 

Q.  DELAPLAIN DISPOSAL  8 

Q. PLEASE DESCRIBE CURRENT CONDITIONS AND PROBLEMS AT THE 9 

DELAPLAIN DISPOSAL WASTEWATER TREATMENT SYSTEM. 10 

A. In Case No. 2020-00297, Bluegrass seeks authority to acquire the Delaplain Disposal 11 

wastewater treatment facility as well as the other systems I will describe in the balance of 12 

my direct testimony. Based on preliminary due diligence, the Delaplain wastewater facility 13 

has numerous problems that must be addressed immediately after closing as well as within 14 

the period covered by the forward-looking test year Bluegrass is proposing in this case.   15 

Delaplain Disposal is an extended aeration/activated sludge treatment plant serving 16 

a combination of residential and commercial customers in Scott County.  The original 17 

treatment process consists of two influent lines: one via gravity from the east side of the 18 

facility and the other enters via force main from the west side of the facility which flows 19 

to a comminutor designed to grind and remove influent solids, then to a manually cleaned 20 

bar screen which finalizes the pre-treatment removal of solids.  The screened waste then 21 

discharges into the aeration tank which is supplied air by two 50 hp centrifugal blowers.  22 



45 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 45 of 56 

 

 

A surge chamber with transfer pump exists and was designed to convey stored wastewater 1 

into the aeration tank if needed.  The partially treated waste then flows to a circular clarifier 2 

equipped with a Return Activated Sludge (“RAS”)/Waste Activated Sludge (“WAS”) 3 

system and floating scum return piping to the aerobic digester.  The mostly treated waste 4 

then gets dosed with chlorine in the contact chamber and finally dechlorinated to the 5 

effluent outfall. 6 

The existing facility has aged and needs fresh coatings, protection from exposed 7 

wires, and spot-welding repairs, but otherwise is in relatively good working order. The 8 

comminutor is no longer utilized, and the manual bar screen appears to cause overflows 9 

periodically from the uncleaned bar screen rack. The air pattern in the aeration tank 10 

indicates relatively turbulent mixing conditions, using coarse bubble diffuser design that 11 

would likely not be improved significantly with diffuser replacement. It is unclear whether 12 

the surge tank is utilized or if the surge tank transfer pumps are in working condition. The 13 

existing gaseous chlorine and gaseous sulfur dioxide systems were in working condition 14 

according to the operators (however, the chemical solution feed lines were not evident).   15 

The primary issue facing the facility is that flows massively exceed its design 16 

capacity.  The facility has a design flow of 240,000 gpd but has experienced monthly 17 

average daily flows of up to 360,000 gpd and peak daily flows of 910,000 gpd.  Current 18 

ownership has attributed all flows exceeding the design capacity to Inflow and Infiltration 19 

(I&I), which likely is contributing to the high flows, but testing shows high BOD and total 20 

suspended solids  during the high flow events, implying that a significant portion of the 21 

flow is wastewater and not just I&I.  This indicates that the facility is undersized and needs 22 



46 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 46 of 56 

 

 

to be expanded to treat the true high wastewater loading the facility receives rather than 1 

just attempting to reduce I&I in the system. The facility has struggled to meet limits for 2 

BOD, total suspended solids, ammonia, dissolved oxygen, E. Coli and total residual 3 

chlorine.  All of this is consistent with the facility being undersized and needing expansion 4 

and process modification to meet permitted limits.   5 

Q. HAVE YOU IDENTIFIED THE SPECIFIC IMPROVEMENTS REQUIRED AT 6 

DELAPLAIN AND ESTIMATED THEIR COST? 7 

A. Yes. The following table shows the specific repairs, replacements, and improvements we 8 

intend to make at Delaplain and our current estimate of their costs: 9 

CONSTRUCTION ITEM ESTIMATED 
COST 

Mission Monitoring systems at 5 Lift Stations 
and Plant  

$50,000  

Site improvements at lift stations  $20,000  
Supplemental blower addition  $43,000  
MBBR Media  $100,000  
MBBR Diffusers  $12,000  
Flow Equalization Tank Diffusers  $10,000  
Influent Pump Station Equipment  $25,000  
Influent Flow Meter  $5,000  
Mechanically Cleaned Bar Screen  $45,000  
Concrete and Excavation  $125,000  
Install manual transfer switches (plant and 5 lift 
stations)  

$62,500  

Install new electrical distribution panel  $30,000  
Remove sludge from existing system and rehab 
clarifier and aeration tanks  

$100,000  

Install current density baffles  $30,000  
Tertiary auto-strainer  $50,000  
Strainer Feed pump system  $30,000  
UV Disinfection equipment  $55,000  
Aluminum Sulfate feed system  $25,000  
Building (250 sf)  $37,500  



47 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 47 of 56 

 

 

Site work and yard piping  $42,000  
SUBTOTAL $897,000  
Construction Design and Investigative Services $284,700  
TOTAL $1,181,700  

Q. PLEASE EXPLAIN WHY BLUEGRASS BELIEVES THE REPAIRS, 1 

REPLACEMENTS AND IMPROVMENTS YOU JUST IDENTIFIED ARE 2 

NECESSARY. 3 

A. The improvements listed above are necessary to bring the system into consistent 4 

compliance with permit limits and bring it into a state where it can be properly maintained 5 

in the future. Because the facility receives flows and loadings exceeding current capacity 6 

(by roughly 40-50%), there will be a need to upgrade the system BOD, total suspended 7 

solids, and ammonia reduction capacity. The facility does face excessive I&I, so flow 8 

equalization and an influent pump station will be needed to reduce demands on the final 9 

clarifier.  10 

The failure of the original comminutor results in the need to collect significant screenings 11 

in multiple five-gallon buckets. The addition of a mechanically cleaned screen for this 12 

application to ensure proper removal of screened solids.  The improvements proposed to 13 

address the above issues include the addition of a “roughing” MBBR, an influent pump 14 

station with variable frequency drives with an influent flow meter, injection of Aluminum 15 

Sulfate in the flow equalization tank and clarifier to improve solids capture during wet 16 

weather, and the addition of a tertiary auto-strainer for solids separation downstream of the 17 

existing clarifier. 18 



48 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 48 of 56 

 

 

The addition of current density baffles to the side wall of the clarifier will improve 1 

clarifier performance and to allow for regulatory acceptance of surface overflow rates in 2 

excess of the typically allowable surface overflow rates. 3 

The addition of a tertiary automatic straining system will add protection for the 4 

system from BOD and total suspended solids excursions during wet weather events. Use 5 

of an in-line UV disinfection system will achieve compliance with the disinfection 6 

requirements and reduce chemical usage and costs over time. 7 

While the above improvements should allow a good operator to significantly 8 

improve performance, the addition of an alum feed system to promote improved solids 9 

capture during wet weather events (in both the flow equalization tank and in the clarifier) 10 

will further aid in preventing solids release during high flow events. 11 

R.  HERRINGTON HAVEN 12 

Q. PLEASE DESCRIBE PROBLEMS AT THE HERRINGTON HAVEN 13 

WASTEWATER TREATMENT SYSTEM AND HOW BLUEGRASS PROPOSES 14 

TO ADDRESS AND REMEDY THOSE PROBLEMS. 15 

A. Bluegrass also seeks approval for the purchase of the Herrington Haven wastewater 16 

treatment facility in Case No. 2020-00297. Based on preliminary due diligence, we have 17 

identified several problems at Herrington Haven that will require capital investment to 18 

remedy.  19 

The existing facility includes an extended aeration package plant including a 20 

mechanically cleaned bar rack screen, a single aeration basin, two hopper bottomed 21 

clarifiers, and a chlorine contact chamber. Downstream of the packaged plant there is a V-22 



49 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 49 of 56 

 

 

notched weir box that is used for dechlorination contact time and flow monitoring. The 1 

packaged plant has aged and shows significant signs of wear and corrosion. The blowers 2 

and diffusers need replacement, and one of the two return activated sludge lines has broken 3 

off into the aeration basin. This prevents the activated sludge from one of the clarifiers to 4 

be returned to the beginning of the aeration process.  The access platform must be replaced. 5 

The basin does not include handrails needed to protect operators or visitors from falling 6 

into the package plant. The plant is surrounded on three sides by a brick retaining wall, 7 

which leaves little to no room for expansion at the plant. Additionally, the plant is very 8 

close to flood plain elevation and has been flooded several times in its history. The gravity 9 

collection system has significant I&I issues as the whole system is near the water table.  10 

Many components are reaching the end of their useful lives and there currently is no proper 11 

method for dosing chlorine and dechlorination chemicals.  The v-notch weir box is located 12 

away from the plant below the flood plain and is regularly submerged, making flow 13 

measurements at the facility inaccurate.   14 

Q. WHAT SPECIFIC REPAIRS, REPLACEMENTS, AND IMPROVEMENTS ARE 15 

REQUIRED AT HERRINGTON HAVEN AND WHAT IS THE ESTIMATED 16 

COST? 17 

A.  The following table shows the specific repairs, replacements, and improvements we intend 18 

to make at Herrington Haven and our current estimate of their costs: 19 

CONSTRUCTION ITEM ESTIMATED 
COST 

Install Mission monitoring - plant  $15,000  
Blower replacement  $14,000  
RAS line addition  $3,000  
Install manual transfer switch in electrical service  $7,500  



50 

Ky PSC Case No. 2020-290 
App. Exh. 8-C 

Freeman, Jacob 
Page 50 of 56 

 

 

Install new electrical distribution panel  $12,000  
Remove sludge from existing system and rehab  $20,000  
Install Roughing MBBR Manhole  $20,000  
Install MBBR media, sieves, diffusers  $50,000  
Install Aluminum Sulfate feed and storage system  $12,000  
Install Peroxyacetic Acid feed and storage system  $18,000  
Install flow meter  $3,200  
Install aeration in existing contact chamber  $4,500  
SUBTOTAL $177,200  
Construction Design and Investigative Services $67,500  
TOTAL $244,700  

 1 

Q. WHY DOES BLUEGRASS BELIEVE THE REPAIRS, REPLACEMENTS, AND 2 

IMPROVEMENTS YOU LISTED ARE NECESSARY? 3 

A. The improvements listed above are necessary to bring the system into consistent 4 

environmental compliance and bring it into a state where it can be properly maintained in 5 

the future. The condition of the tank requires taking the facility off-line for structural repair, 6 

which would include, at a minimum, the addition of either supplemental or replacement 7 

stiffeners, safety handrail, welding repairs, and the addition of a new RAS line from one 8 

of the hopper-bottomed clarifiers to the front end of the plant.  A new roughing Moving 9 

Bed Biofilm Reactor (MBBR) in the form of a four-foot diameter, eleven-foot deep 10 

manhole must be installed upstream of the existing influent manhole to remove Biological 11 

Oxygen Demand (BOD), reducing the load and in turn stabilizing the existing system and 12 